
Package leaflet: Information for the user 
 

Theraflu ND, 1000 mg/60 mg/30 mg powder for oral solution 
Paracetamol/pseudoephedrine hydrochloride/dextromethorphanhydrobromide 

 

Read all of this leaflet carefully before you start using this medicine because it contains important 

information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 5 days or if your fever 

persists after 3 days and you get a rash or persistent headache. 

 

What is in this leaflet 
1. What Theraflu ND is and what it is used for 

2. What you need to know before you use Theraflu ND 

3. How to use Theraflu ND 

4. Possible side effects 

5. How to store Theraflu ND 

6. Contents of the pack and other information 

 

 

1. What Theraflu ND is and what it is used for 
 

Theraflu ND contains three active ingredients: 

- paracetamol is a pain killer (analgesic) and fever reducer (reduces your temperature when you have 

a fever), 

- pseudoephedrine hydrochloride is a nasal decongestant, 

- dextromethorphan is a cough suppressant. 

 

Theraflu ND is used in adults and young people aged over 16 years for short-term relief of viral 

infections of the upper respiratory tract and flu symptoms (nasal congestion, pain, headache and sore 

throat/or fever, cough). 

 

 

2. What you need to know before you use Theraflu ND  
 

Do not take Theraflu ND 

- if you are allergic to paracetamol, pseudoephedrine hydrochloride, dextromethorphanhydrobromide 

or to any of the other ingredients of this medicine (listed in section 6 and 2); 

- if you have high blood pressure (systolic pressure 180 mmHg or diastolic pressure 120 mmHg, or 

higher) or cardiovascular disease; 

- if you have severe kidney problems; 

- if you are taking other sympathomimetics (eg anti-nasal medicines, tricyclic antidepressants, 

appetite suppressants and amphetamine-like medicines); 

- if you are taking or have taken in the last 14 days monoamine oxidase inhibitors (medicines used to 

treat depression or Parkinson’s disease). If you do not know whether your prescription medicine 

includes MAO inhibitors, consult your doctor or pharmacist before using this medicine; 

- if you are taking oxazolidinone antibiotics, including furazolidone and linezolid. 

- if you have or are at risk of experiencing respiratory failure (eg chronic obstructive airways disease 

or pneumonia, asthma attack or exacerbation of asthma). 

 



Warnings and precautions 
This medicine can be addictive. Therefore, treatment should be short-term. 

 

Talk to your doctor, pharmacist or nurse for advice before taking Theraflu ND if you have: 

- liver damage; 

- decreased levels of glutathione (may occur in patients with malnutrition, anorexia or low body 

mass index, chronic alcohol users consuming large amounts of alcohol or patients with sepsis); 

- have heart problems, such as fast heart rate (arrhythmia) or high blood pressure (hypertension); 

- suffer from hyperthyroidism; 

- diabetes; 

- have an enlarged prostate; 

- suffer from mental disorders (psychoses);  

- suffer from glaucoma (increased pressure in the eye);  

- rare tumor pheochromocytoma; 

- if you are taking medicines such as certain antidepressants or antipsychotics, Theraflu ND may 

interact with these medicines and you may experience changes in mental status (eg irritation, 

hallucinations, coma) and other effects such as body temperature above 38 °C, increased heart rate, 

unstable blood pressure, excessive reflexes, muscle stiffness, lack of coordination and/or 

gastrointestinal symptoms (eg nausea, vomiting, diarrhea). 

 

If you are scheduled for a surgery, it is advisable to stop treatment a couple of days before the surgery, 

because Theraflu ND can increase the risk of high blood pressure in combination with certain 

anaesthetics. 

 

Athletes should be informed that the medicine contains an active substance that can cause a false 

positive result in doping tests. 

 

Theraflu ND contains paracetamol. This medicine must not be used with other medicines containing 

paracetamol. Severe liver damage can occur if you exceed the maximum daily dose of 4000 mg of 

paracetamol.  

 

Paracetamol should be used with caution if you are taking other medicines that affect liver function at 

the same time. 

 

Avoid co-administration with other medicines for cough and upper respiratory viral infections. 

 

Alcohol consumption should be avoided during treatment as co-administration of dextromethorphan in 

combination with alcohol may increase the CNS depressant effects of both substances. 

 

Patients over 60 years of age should use this medicine with caution because of an increased risk of side 

effects due to reduced kidney function. 

 

This medicine should be used with caution if you have been told that you have low CYP2D6 activity 

(present in about 10% of the population) or are taking CYP2D6 inhibitors (quinidine and amiodarone 

used to control heart rhythm, antidepressants such as fluoxetine and paroxetine, other CYP2D6 

inhibitors, eg haloperidol and thioridazine). Patients with low enzyme activity and patients receiving 

concomitant CYP2D6 inhibitors may experience increased and / or prolonged effects of 

dextromethorphan (agitation, confusion, tremor, insomnia, diarrhea and respiratory failure) and may 

develop serotonin syndrome (changes in mental status, hypertension, restlessness, muscle twitching, 

activated reflexes, excessive sweating, tremor). 

 



In some cases, cases of colitis (ischemic colitis) have been reported with pseudoephedrine, which is also 

an active substance in this medicine. Discontinue pseudoephedrine and seek medical advice if you 

experience sudden abdominal pain, rectal bleeding, or other symptoms suggestive of ischemic colitis. 

 

Stop using Theraflu ND and contact your doctor immediately or seek medical advice:  
- if you develop feverish, full-body skin retention (erythema) with pustules (see section 4); 

- if you experience a severe onset of severe headache, nausea, vomiting, blurred vision. These 

may be signs of posterior reversible encephalopathy syndrome (PRES) / reversible cerebral 

vasoconstriction syndrome (RCVS). 

 

Theraflu ND may cause abdominal pain or rectal bleeding due to inflammation of the colon (ischemic 

colitis). If you develop these gastrointestinal symptoms, stop taking Theraflu ND and contact a doctor 

immediately. See section 4. 

 

Theraflu ND may cause a decrease in the blood supply to the optic nerve. If you experience sudden loss 

of vision, stop taking Theraflu ND and contact your doctor or healthcare provider immediately. See 

section 4. 

 

Consult with your doctor if: 

- you suffer from cough with excessive sputum discharge, 

- you suffer from long-term or chronic cough in combination with asthma, emphysema or chronic 

bronchitis, 

- you have fever for more than three days, 

- your pain, cough or nasal congestion deteriorates or last longer than five days or is accompanied by 

high fever, skin rash or persistent headache. 

 

These can be symptoms of a more severe condition. 

 

Other medicines and Theraflu ND 
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines, 

in particular: 

- MAO inhibitors which are used to treat depression and Parkinson’s disease; if you are taking or 

have taken MAOIs within 14 days, do not use Theraflu ND; 

- medicines used to treat depression, such as tricyclic antidepressants or serotonin reuptake 

inhibitors; 

- medicines for high blood pressure (such as beta-blockers); 

- quinidine and amiodarone (used for regulating hearth rhythms), 

- medicines for thinning the blood (anticoagulants), such as warfarin and coumarin, 

- other cold medicines that contain paracetamol and nasal decongestants, 

- medicines for nausea and vomiting, such as metoclopramide or domperidone, 

- medicines for tuberculosis (rifampicin and izoniazid), for bacterial infections (chloramphenicol), 

- medicines used to treat seizures, such as phenytoin, phenobarbital and carbamazepine, 

- cholestyramine, used to lower lipid levels in blood, 

- zidovudin, used for the treatment of HIV infections, 

- probenecid, used to treat gout, 

- ergotamine and methylsergide, used for migraine, 

- haloperidol, used for the treatment of psychiatric conditions. 

 

 



Theraflu ND with alcohol 
Do not drink alcohol while using this medicine.  

 

Pregnancy, breast-feeding and fertility 
It is not recommended to take Theraflu ND during pregnancy and breast-feeding. If you are pregnant or 

breast-feeding, think you may be pregnant or are planning to have a baby, ask your doctor or pharmacist 

for advice before taking this medicine. 

 

Driving and using machines 
This product may cause dizziness. If you feel dizzy, do not drive or use machines.  

 

Theraflu ND contains aspartame and sucrose 
This medicine contains 30 mg (E951) of aspartame in one sachet. Aspartame is a source of 

phenylalanine. This can be harmful if you have phenylketonuria, a rare genetic disorder in which 

phenylalanine is not broken down and builds up in the body. 

This medicine contains 6.9 g of sucrose in one sachet. If you have been told by your doctor that you 

have an intolerance to some sugars, contact your doctor before taking this medicinal product. 

 

 

3. How to use Theraflu ND 
 

Always use Theraflu ND exactly as your doctor has told you. Check with your doctor or pharmacist if 

you are not sure.  

 

Adults and adolescents aged 16 years and above:  
One sachet every 6 hours. Do not take more than 4 sachets in any 24-hour period. 

Dissolve the content of a sachet in a mug of hot water and drink straight away. 

 

Theraflu ND is intended for daytime use. Theraflu NT should be taken before bed to relieve symptoms 

during sleep.  These medicines may not be taken simultaneously. 

 

Other preparations containing paracetamol may be taken overnight, but the total daily dose of 

paracetamol should not exceed 4000 mg (including this medicinal product) in any 24-hour period. 

 

The maximum permitted dose when using either one medicine or a combination of Theraflu NT and 

ND is up to 4 sachets of powder for up to 7 days.  

 

Talk to your doctor if symptoms persist or deteriorate after 5 days or fever persists for more than 3 

days. 

 

Do not exceed the recommended dose or frequency of administration. 
Use the lowest dose needed to achieve the effect, in the shortest possible time. 

 

Use in children 
Not recommended for children under 16 years of age. 

 

How to take Theraflu ND 
Dissolve the content of one sachet in a cupful (250 mL) of hot (but not boiling) water. Drink when 

cooled to an acceptable temperature. 

 

If you take more Theraflu ND than you should 
If you take more Theraflu ND than you should, you may experience the following symptoms: nausea 

and vomiting, involuntary muscle contractions, irritability, confusion, drowsiness, loss of 

consciousness, involuntary and rapid eye movements, heart problems (palpitations), coordination 

problems, psychosis with visual hallucinations and hypersensitivity. 

Other symptoms of a large overdose may include coma, severe breathing problems and seizures. 



Contact your doctor or hospital immediately if you experience any of the above symptoms. Even if you 

feel well, immediate medical attention is critical because of the risk of delayed serious liver damage. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them.  

 

Stop taking this medicine and contact your doctor, if you experience any of the following 

symptoms: 

- allergic and anaphylacitc reactions, including wheezing, irregular breathing, swelling of the face, 

lips, tongue or throat; 

- skin rash (including blisters, itching), redness of the skin; 

- unusual bleeding or bruising (problems with blood);  

- skin peeling, blisters, mouth ulcers. 

- sudden fever, reddening of the skin or a lot of small pustules (may be symptoms of acute 

generalized exanthemic pustulosis) during the first two days of treatment with Theraflu ND; 

- severe headache with sudden onset, nausea, vomiting, blurred vision. These may be signs of 

posterior reversible encephalopathy syndrome (PRES) / reversible cerebral vasoconstriction 

syndrome (RCVS). 

These side effects are rare or very rare (may affect up to 1-10 in 10,000 people)  

 

Common (may affect up to 1 in 10 people) side effects: 

- nervousness, insomnia; 

- dizziness, vomiting, nausea, dry mouth. 

 

Uncommon side effects (may affect up to 1 in 10 people): 

- agitation, restlessness; 

- drowsiness (drowsiness); 

- upper abdominal discomfort. 

 

Rare side effects (may affect up to 1 in 1,000 people): 

- seeing, sensing or hearing unreal things (especially in children), 

- fast heartbeat, palpitations, increase in blood pressure. 

 

Some side effects are very rare (may affect up to 1 in 10,000 people): 

- hepatic impairment, 

- bronchospasm. 

 

Unknown (incidence cannot be estimated from available data) 

- inflammation of the colon due to insufficient blood supply (ischemic colitis). 

- urinary retention (especially in patients with an enlarged prostate) or painful urination; 

- headache, tremor; 

- decreased blood supply to the optic nerve (ischemic optic neuropathy); 

- during the first two days of treatment with Theraflu ND, you may develop a sudden fever, 

reddening of the skin or a large number of small blisters (symptoms of acute generalized 

exanthemic pustulosis). See section 2. 

 

If you get these symptoms, stop taking Theraflu ND and contact your doctor or see a doctor 

immediately. 

 



Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects not 

listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting side 

effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Theraflu ND 
 

Keep this medicine out of the sight and reach of children. 

Do not use this medicine after the expiry date which is stated on the carton and sachet after EXP.  

The expiry date refers to the last day of that month. 

Do not store above 25°C. 

Do not throw away any medicines via wastewater or household waste Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment 

 

 

6. Contents of the pack and other information 
 

What Theraflu ND contains 
The active substances are: paracetamol, pseudoephedrine hydrochloride and 

dextromethorphanhydrobromide.  

One sachet of soluble powder contains 1,000 mg paracetamol, 60 mg of pseudoephedrine 

hydrochloride, and 30 mg of dextromethorphan hydrobromide as active substances. 

Excipients include: anhydrous citric acid, natural lemon flavour, hydrated colloidal silica, sodium 

citrate dihydrate, sucrose, tricalcium phosphate, quinoline yellow, maltodextrin, potassium acesulfame, 

aspartame, natural component Durarome 861.403/TD 10.90 

 

What Theraflu ND looks like and contents of the pack 
Theraflu ND is a whitish granular powder for oral solution that may contain yellow particles; it is 

packaged in laminated sheet sachets of LDPE (low-density polyethylene)/aluminium fil/LDPE/PET 

(polyethylene terephthalate)/paper. 

 

6 or 10 sachets per pack. 

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder and Manufacturer 
Marketing Authorisation Holder 

GlaxoSmithKline Dungarvan Limited 

Knockbrack 

Dungarvan 

Co Waterford 

Ireland 

 

Manufacturer 

GlaxoSmithKline Consumer Healthcare GmbH & Co. KG 

Barthstraβe 4 

80339 Munich 

Gernamy 

 

or 

 

Delpharm Orleans 

5 avenue de Concyr 

Orleans cedex 2, 45071 

France 

 



For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

GlaxoSmithKline Eesti OÜ 

Phone: +372 6676 900 

estonia@gsk.com 

 

This leaflet was last revised in October 2020. 


